


COST ESTIMATING MANUAL FOR
WATER TREATMENT FACILITIES

Cost Estimating Manual for Water Treatment Facilities   William McGivney  and  Susumu Kawamura
Copyright ©  2008 John Wiley & Sons, Inc. ISBN: 978-0-471-72997-6



COST ESTIMATING
MANUAL FOR

WATER TREATMENT
FACILITIES

William McGivney

Susumu Kawamura

John Wiley & Sons, Inc.



This book is printed on acid-free paper. *1

Copyright # 2008 by John Wiley & Sons, Inc. All rights reserved

Published by John Wiley & Sons, Inc., Hoboken, New Jersey
Published simultaneously in Canada

No part of this publication may be reproduced, stored in a retrieval system, or transmitted
in any form or by any means, electronic, mechanical, photocopying, recording, scanning,
or otherwise, except as permitted under Section 107 or 108 of the 1976 United States
Copyright Act, without either the prior written permission of the Publisher, or authorization
through payment of the appropriate per-copy fee to the Copyright Clearance Center, 222
Rosewood Drive, Danvers, MA 01923, (978) 750-8400, fax (978) 646-8600, or on the web at
www.copyright.com. Requests to the Publisher for permission should be addressed to the
Permissions Department, John Wiley & Sons, Inc., 111 River Street, Hoboken, NJ 07030,
(201) 748-6011, fax (201) 748-6008, or online at www.wiley.com/go/permissions.

Limit of Liability/Disclaimer of Warranty: While the publisher and the author have used
their best efforts in preparing this book, they make no representations or warranties with
respect to the accuracy or completeness of the contents of this book and specifically disclaim
any implied warranties of merchantability or fitness for a particular purpose. No warranty
may be created or extended by sales representatives or written sales materials. The advice
and strategies contained herein may not be suitable for your situation. You should consult
with a professional where appropriate. Neither the publisher nor the author shall be liable
for any loss of profit or any other commercial damages, including but not limited to special,
incidental, consequential, or other damages.

For general information about our other products and services, please contact our Customer
Care Department within the United States at (800) 762-2974, outside the United States at
(317) 572-3993 or fax (317) 572-4002.

Wiley also publishes its books in a variety of electronic formats. Some content that appears
in print may not be available in electronic books. For more information about Wiley
products, visit our web site at www.wiley.com.

Library of Congress Cataloging-in-Publication Data:

McGivney, William.
Cost estimating manual for water treatment facilities/

William McGivney and Susumu Kawamura.
p. cm.

Includes bibliographical references and index.
ISBN-13: 978-0-471-72997-6 (cloth/CD: alk. paper)
ISBN-10: 0-471-72997-3 (cloth/CD: alk. paper)

1. Water treatment plants–Design and construction–
Estimates–Handbooks, manuals, etc. I. Kawamura, Susumu. II. Title.

TD434.M38 2008
628.1 060681–dc22 2008003737

Printed in the United States of America

10 9 8 7 6 5 4 3 2 1



Contents

Preface xi

List of Illustrations xv

Chapter 1 Introduction to Construction
Cost Estimating 1

1.1 Cost Estimating – Art or Science? 1

1.2 Structure of the Manual 1

1.3 Rules of Thumb for Good Estimates 2

1.4 Use of Historic Data 3

1.5 Adjusting the Numbers 3

Chapter 2 Water Treatment Processes 5
2.1 Basic Plant Design Philosophy 5

2.2 Brief Description of Basic Water Treatment 6

2.3 Basic Conventional Water Treatment Processes 8

2.4 Advanced Water Treatment Processes 12

Chapter 3 Solids Handling and Disposal 17
3.1 Solids Handling 17

3.2 Sludge Thickening 17

3.3 Sludge Dewatering and Drying 18

v



Chapter 4 Construction Cost Estimating
at Predesign 19

4.1 Construction Cost Estimating 19

4.2 Classes and Types of Cost Estimates 20

4.3 Predesign Construction Cost Estimating 21

4.4 Definition of Terms 21

4.5 Estimating Methodology 24

4.6 Capital Improvement Costs 26

Chapter 5 Water Treatment Predesign
Construction Costs 29

5.1 Introduction 29

5.2 Treatment Process and Cost Estimating Parameters 30

5.3 Cost Curves 32

5.4 Estimating Process and Total Facilities Cost 32

5.5 Individual Treatment Process Cost Curves 32

5.5.1 Chlorine Storage and Feed from 150-lb
to 1-ton Cylinders 32

5.5.2 Chlorine Storage Tank with Rail Delivery or
Feed from Rail Car 36

5.5.3 Chlorine Direct Feed from Rail Car 37

5.5.4 Ozone Generation 37

5.5.5 Ozone Contact Chamber 39

5.5.6 Liquid Alum Feed 39

5.5.7 Dry Alum Feed 40

5.5.8 Polymer Feed 41

5.5.9 Lime Feed 42

5.5.10 Potassium Permanganate Feed (KMNO4) 42

5.5.11 Sulfuric Acid Feed 43

5.5.12 Sodium Hydroxide Feed 43

5.5.13 Ferric Chloride Feed 45

vi CONTENTS



5.5.14 Anhydrous Ammonia Feed 46

5.5.15 Aqua Ammonia Feed 46

5.5.16 Powdered Activated Carbon 47

5.5.17 Rapid Mix G ¼ 300 48

5.5.18 Rapid Mix G ¼ 600 49

5.5.19 Rapid Mix G ¼ 900 49

5.5.20 Flocculator G ¼ 20 50

5.5.21 Flocculator G ¼ 50 50

5.5.22 Flocculator G ¼ 80 52

5.5.23 Circular Clarifier with 10-Ft Side Water Depth 52

5.5.24 Rectangular Clarifier 53

5.5.25 Gravity Filter Structure 55

5.5.26 Filter Media – Stratified Sand 57

5.5.27 Filter Media – Dual Media 57

5.5.28 Filter Multi-Media 58

5.5.29 Filter Backwash Pumping 58

5.5.30 Surface Wash System 59

5.5.31 Air Scour Wash System 59

5.5.32 Wash Water Surge Basin 60

5.5.33 Filter Waste Wash Water Storage Tank 61

5.5.34 Clearwell Water Storage – Below Ground 62

5.5.35 Finished Water Pumping – TDH – 100 Ft 63

5.5.36 Raw Water Pumping 64

5.5.37 Gravity Sludge Thickener 65

5.5.38 Sludge Dewatering Lagoons 66

5.5.39 Sand Drying Beds 68

5.5.40 Filter Press 69

5.5.41 Belt Filter Press 69

5.5.42 Centrifuge Facility 71

5.5.43 Administration, Laboratory, and
Maintenance Building 72

Contents vii



5.6 Estimating Capital Costs 73

5.7 Estimating Capital Costs of a Conventional Water
Treatment Plant 75

5.7.1 Two-Stage Filtration Plant 75

5.7.2 Direct Filtration Plant 80

5.7.3 Conventional Filtration Plant 80

5.7.4 Dissolved Air Flotation Filtration Plant 81

5.7.5 Lime and Soda Ash Filtration Plant 81

5.7.6 Iron and Manganese Removal Plant 82

5.7.7 Micro Membrane Filtration Plant 83

5.7.8 Direct Filtration with Pre-ozone
Filtration Plant 84

5.7.9 Conventional Treatment with Ozonation
and GAC Filtration Plant 84

5.8 Estimating the Cost of Advanced Water
Treatment Plants 86

5.8.1 Reverse Osmosis (RO) Treatment Plant 88

5.8.2 Multiple-Effect Distillation (MED) Treatment
Plant 89

5.8.3 Mechanical Vapor Compression (MVC)
Treatment Plant 89

5.8.4 Multi-Stage Flash (MSF) Distillation
Treatment Plant 90

5.8.5 Ultra-Filtration and Nano-Filtration 91

Chapter 6 Operation and Maintenance Cost
Impacts 95

6.1 Annual Operating and Maintenance Cost 95

6.2 O&M Cost Curves 96

6.2.1a Two-Stage Filtration 96

6.2.1b Direct Filtration 97

6.2.1c Conventional Treatment 97

viii CONTENTS



6.2.2a Dissolved Air Flotation 98

6.2.2b Lime & Soda Ash Softening 98

6.2.2c Iron Manganese Removal 99

6.2.3a Micro Membrane Filtration 99

6.2.3b Direct Filtration with Pre-Ozonation 100

6.2.3c Conventional Treatment with Ozonation
and GAC Filters 100

6.3 Advanced Water Treatment – Seawater
Desalination 100

6.3.1 O&M Costs for Reverse Osmosis Treatment 101

6.3.2 O&M Costs for Multi-Stage Flash 101

6.3.3 O&M Costs for Multiple Effect Distillation
(MED) Treatment 102

6.3.4 O&M Costs for Mechanical Vapor
Compression (MVC) Treatment 102

6.3.5 O&M Costs for Ultra-Filtration and
Nano-Filtration 103

Chapter 7 Future Water Supply, Treatment
and Distribution 105

Appendices 109

Preface to the Appendices 111

Appendix A—Detailed Treatment Plant Cost Tables 113

A.1a Two-Stage Filtration Process 10 MGD 115

A.1b Two-Stage Filtration Process 100 MGD 119

A.2a Direct Filtration Process 10 MGD 123

A.2b Direct Filtration Process 100 MGD 127

A.3a Conventional Water Treatment Processes
10 MGD 131

A.3b Conventional Water Treatment Processes
100 MGD 135

Contents ix



A.4a Dissolved Air Flotation (DAF) as
Pretreatment Process 10 MGD 139

A.4b Dissolved Air Flotation (DAF) as
Pretreatment Process 100 MGD 143

A.5a Lime and Soda Ash Water Softening Process
10 MGD 147

A.5b Lime and Soda Ash Water Softening Process
100 MGD 151

A.6a Iron and Manganese Removal Process
10 MGD 155

A.6b Iron and Manganese Removal Process
100 MGD 159

A.7a Micro Membrane Filtration Process 10 MGD 163

A.7b Micro Membrane Filtration Process
100 MGD 167

A.8a Direct Filtration with Pre-Ozonation
10 MGD 171

A.8b Direct Filtration with Pre-Ozonation
100 MGD 175

A.9a Conventional Treatment Process with
Ozonation and GAC Filters 10 MGD 179

A.9b Conventional Treatment Process with
Ozonation and GAC Filters 100 MGD 183

Appendix B—Table B1—Basis of Opinion of Probable
Construction Cost 187

Appendix C—Shorthand Conversion Table for
Metric (SI) Conversions and Other Useful Factors 190

Glossary 191

Bibliography 197

Index 199

x CONTENTS



Preface

For many years my coauthor, Susumu Kawamura, PhD, and I have been

good friends and colleagues in the business of designing and estimating

the costs of water treatment plants, along with reservoirs, pipelines, and

pumping stations. Susumu performs detailed designing with great preci-

sion. My part has been the development of construction cost estimates for

the plants and facilities that civil engineers design with great precision.

By this I mean that Susumu is paid to be precisely correct in designing a

plant, while I am paid to estimate the future cost of transferring the de-

sign to a physical plant. In short, he has to be right, and I just have to be

close. Of course, I mean this in the best possible way. Estimating is more

of an art than a science.

The design criteria and process selection for the complete plants is

closely aligned to the Susumu’s book, in its second edition Integrated De-

sign and Operation of Water Treatment Facilities (Wiley, 2000). We have

talked about writing this manual for a number of years, and although it

has taken over twice as long as we planned, it passes the estimator’s pri-

mary test of being close enough for government work.

This manual is specifically for the estimating of construction costs

for water treatment plants at the preliminary design level. In order to

provide you with a manual that you can use with some confidence, we

have compiled the results of our experience and that of many others

into a fairly large database of construction costs for separate water

treatment processes. The actual historic costs were analyzed, mas-

saged, and separated into component parts representing constructed

elements. These primary constructed elements include: civil site work,

structures, architectural, process equipment, mechanical piping and

valves, electrical, and instrumentation. And each treatment process

xi



has more or less the same relative percentage of these elements over at

least one order of magnitude of costs, say between $1.0 million and

$10.0 million.

Once the cost of the treatment processes is established, they can easily

be combined into a complete water treatment plant cost estimate. The

manual identifies 43 individual processes or facilities for a ‘‘normal’’

water treatment plant. We have selected nine types of water treatment

plants and augmented them with five additional types of advanced water

treatment plants. The 43 treatment processes are listed in order for

each type of treatment plant along with the number of unit modules and

the quantity for the process parameter. The equation form is used to cal-

culate the dollar cost of the complete process, which is summed to a sub-

total to which certain mark-ups or allowances are then added to estimate

the total direct cost of construction for the plant. To estimate the total

raw capital cost, additional allowances are then added for the non-

construction or ‘‘soft costs.’’ Sample tables for each type of plant are in-

cluded for 10 mgd and 100 mgd product water flow rates.

The secondary data is adjusted using construction cost indexes bring-

ing them to September 2007 in Los Angeles, California. We used the

Engineering News Record (ENR) Construction Cost Index which is pub-

lished and distributed monthly by McGraw-Hill. This index is annotated

on each cost curve in this manual (ENR-CCI ¼ 8889).

We have also compiled operations and maintenance costs for these

same plants over the same range of product water flow. The O&M costs

are similarly set for the current period of September 2007 for labor,

power, and chemical usage, as well as maintenance of the facility at an

average cost per year.

This manual comes with the complete electronic files in Microsoft Ex-

cel on a single compact disk (CD). There are instructions on the CD in the

use of the tables for estimating treatment process and total plant costs.

The primary data used to generate the curves and establish equations for

calculating the costs are not is not part of the manual or CD. The files are

not protected nor are they warranted free of error.

We believe this manual will provide you with the basis to estimate con-

struction costs at the preliminary design level for water treatment proc-

esses and complete plants. If you compile actual construction costs within

your own experience and wish to share them with the authors, we will

add them to the database and include the results in the second edition.

All confidences will be preserved as they are in regard to the data in this

xii PREFACE



manual. The authors have committed to a second manual for wastewater

treatment. So if you find this manual useful, let us know.

—Susumu Kawamura and William McGivney,

Christmas 2007

Preface xiii



List of Illustrations

2.3 Overhead View of Water Treatment Plant

2.3.1a Two-Stage Filtration Process

2.3.1b Direct Filtration Process

2.3.1c Conventional Treatment Process

2.4.1a Dissolved Air Flotation (DAF) as Pretreatment Process

2.4.1b Lime and Soda Ash Water Softening Process

2.4.1c Typical Iron and Manganese Removal Process

2.4.2a Micro Membrane Filtration Process

2.4.2b Direct Filtration Process with Pre-Ozonation

2.4.2c Conventional Treatment Process with Ozonation and GAC

Filters

5.5.1a One-Ton Chlorine Cylinders and Chlorine Feeder (Photo)

5.5.1b One-Ton Chlorine Cylinders and Chlorine Feeder

5.5.2 Chlorine Storage and Feed On-Site Storage Tank with

Rail Delivery

5.5.3 Direct Chlorine Feed from Railcar

5.5.4a Ozone Generator (Photo)

5.5.4b Liquid Oxygen Storage Tank and Evaporators (Photo)

5.5.4c Ozone Generation in Pound per Day

5.5.5 Ozone Contact Chamber Over/Under Baffles

5.5.6 Liquid Alum Feed

5.5.7a Alum-Polymer Storage Tank (Photo)

5.5.7b Dry Alum Feed

5.5.8 Polymer Feed (Cationic)

5.5.9 Lime Feed

5.5.10 Potassium Permanganate Feed

5.5.11 Sulfuric Acid Feed 93% Solution

xv



5.5.12a Sodium Hydroxide Storage (Photo)

5.5.12b Sodium Hydroxide Feed

5.5.13 Ferric Chloride Feed 42% Solution

5.5.14 Anhydrous Ammonia Feed

5.5.15 Aqua Ammonia Feed

5.5.16 Powdered Activated Carbon

5.5.17a Flocculation and Rectangular Clarifier Basins (Photo)

5.5.17b Rapid Mix G ¼ 300

5.5.18 Rapid Mix G ¼ 600

5.5.19 Rapid Mix G ¼ 900

5.5.20 Flocculator G ¼ 20 Ten Minutes

5.5.21a Vertical Shaft Flocculator with Mixing Blades (Photo)

5.5.21b Horizontal Shaft Flocculator with Paddle-Type Blades (Photo)

5.5.21c Flocculator G ¼ 50 Ten Minutes

5.5.22 Flocculator G ¼ 80 Ten Minutes

5.5.23 Circular (10-Ft Side Water Depth)

5.5.24a Sedimentation Tank (Photo)

5.5.24b Center-Pivoted Rotating Rake Sludge Collector in

Sedimentation Tank (Photo)

5.5.24c Rectangular Clarifier

5.5.25a Filter Pipe Gallery of the F. E. Weymouth Filtration Plant of

MWD of Southern California (Photo)

5.5.25b Gravity Filter Structure by Sq. Ft. Filter Area

5.5.26a Filter Cell, Grandular Media Gravity Filter (Photo)

5.5.26b Filtration Media-Stratified Sand (Old Design)
[...]
corporate his wish list of additional features if they are within

the established budget.

2.2 BRIEF DESCRIPTION OF BASIC WATER TREATMENT

Early water treatment systems were simple batch operations designed

for individual households. These processes included boiling, simple filtra-

tion, and coagulation and filtration utilizing naturally available inor-

ganic or organic coagulants. However, from the seventeenth century

onward, it was necessary to create facilities capable of treating large

quantities of water to supply larger human settlements. The treatment

of water based on scientific principles began in Europe around the mid-

1800s. During this time, water treatment professionals in England

undertook the elimination of water-borne diseases such as typhoid and

cholera.

The application of chlorine to potable water supply systems in Eng-

land, during the 1850s, followed the scientific validation of germ theory.

However, it soon became evident that chlorination was ineffective when

applied to cloudy water. This gave rise to the process of slow sand filtra-

tion (0.05 gpm/sf or 0.125 m/hr filter rate), which removed suspended sol-

ids before the application of chlorine. This first era of water treatment

was control of pathogenic bacteria by chlorination preceded by slow sand

filtration.

During the late nineteenth century, the Louisville Water Company in

Kentucky began pretreating raw water with alum coagulation followed

by clarification and the use of rapid sand filters (2 gpm/sf or 5 m/hr filter

rate). This new process was urgently needed. A significant increase in

population and rapid industrial growth placed a demand on the water

system that the slow sand filters could not meet. This development was

the beginning of the water treatment plants of today.

6 WATER TREATMENT PROCESSES



Drinking water quality standards were relaxed until the middle of the

twentieth century. Only minor changes to the basic conventional treat-

ment processes occurred until the late 1960s. The object of the water

treatment in this period was to produce sufficient amount of water ‘‘safe’’

from pathogenic bacteria. Water treatment engineers, from late 1960s to

1970s, concentrated their effort on designing the lowest-cost treatment

system to produce ‘‘safe’’ drinking water. High rate filtration and high

hydraulic loading for a sedimentation basin with tube settler or plate set-

tler modules and the use of ozone as an advanced treatment process have

become popular since the mid-1990s.

The beginning of modern water treatment design started after the Sec-

ond World War. High-technology industries flourished in the postwar

years in industrialized nations such as United States. As a result, large

quantities of untreated synthetic industrial wastes were discharged into

nearby water courses, the oceans, or the atmosphere, or dumped into and

onto the land. Consequently, serious global environmental pollution re-

sulted in more stringent drinking water quality standards, and new ad-

vanced treatment processes were urgently needed.

During the early 1970s, the Environmental Protection Agency (EPA)

was established and the Safe Drinking Water Act (1974) and its amend-

ment (1986), subsequently passed by the U.S. Congress, set stringent

drinking water quality standards.

The motto of water treatment had now become ‘‘make large quantities

of ‘good’ quality water.’’

The issues after mid-1990s are control of protozoa, especially Crypto-

sporidium and Giradia; control of disinfection process byproducts as well

as arsenic; disposal of treatment residues; and the supplying of noncorro-

sive water. Recent treatment issues coming up are treatment of xenobiot-

ics, which are related to small amount of pharmaceutical and drug

residuals in source of waters, as well as control of taste and odor.

Today, we have advanced water treatment technology and thousands

of miles of water distribution systems. However, the field of water treat-

ment faces new problems such as a limited source (less than 3% of water

on earth) of easily treatable water for potable water, heavy industrial and

human activities, and the population explosion.

The project development and project delivery procedure in recent

years have been shifting away from traditional ways. The old way was

having a single group of civil engineers handle the majority of design

work, supported by mechanical, electrical, and architectural engineers.

Brief Description of Basic Water Treatment 7



However, the regulatory requirements and complexity of the projects

now require a multidisiplinary design team.

The traditional designing of water treatment plants includes a profes-

sional engineering firm or owner’s in-house staff who prepares specifica-

tions and drawings. Sealed bids are received and contractor(s) selected

based on the lowest responsible bidder. The design team performs con-

struction management services until the facility is completed and com-

missioned. After commissioning by the design team and the owner, they

begin operating the facilities.

In early 1990s, changes were taking place in traditional project deliv-

ery. The idea was the incorporation of design, construction, and operation

of the facilities with a new financial/political arrangement called ‘‘privati-

zation.’’ Privatization as its name implies is turning over all or part of the

facility development and operation to a privately held entity. These

schemes include; design-build-operate (DBO), design build-maintain

(DBM), public-private-partnerships (PPPs), and long-term contract

operation.

The recent popularity of privatization for domestic water utilities is

the result of internal and external competition. Contributing factors in-

clude increased regulatory requirements for upgrading existing as well

as new plants, negative consequences from different levels of mainte-

nance, public resistance to rate increases, and the financial crisis faced

by many public utilities. However, privatization projects also have nega-

tive aspects, including less than optimum safety as well as reliability for

plant and a tendency toward operational inflexibility. These negative is-

sues are mainly due to attempts to improve profitability, reduce costs by

rapid facility construction, and keep operational costs at a minimum.

This is also true for wastewater treatment facilities.

2.3 BASIC CONVENTIONAL WATER TREATMENT PROCESSES

Figure 2.3 above shows the relative size and layout of the treatment proc-

esses of a conventional water treatment plant. The basic conventional

treatment train for surface water treatment consists of coagulation with

rapid mixing followed by flocculation, sedimentation, granular media fil-

tration with final disinfection by chlorine. This treatment process train is

a standard requirement for municipal water treatment by the Depart-

ment of Health Services (DHS) of each state as well as the Ten State

Standards, which apply to the ten states in the Midwest Region and the

8 WATER TREATMENT PROCESSES



East Coast Region of United States. However, the basic treatment trains

can be modified, dependent upon the quality of raw water and the fin-

ished water quality requirements.

For instance, where the raw water quality is good, sedimentation pro-

cess can be excluded from the basic treatment train. This process system

is Direct Filtration. In some instances, both regular flocculation and sedi-

mentation process are replaced with coarse media flocculation/roughing

filter process in front of regular granular media filtration. In other cases,

the filtration process is preceded by flash mixing of a coagulant. This is the

In-Line Filtration or Contact Filtration process. However, these modified

conventional treatment processes must have a variance permit from the

governing regulatory agencies before design and facility construction.

If surface waters have high levels of turbidity, hardness, total organic

carbon (TOC), microorganisms including algae, taste and odor, and other

unwanted substances, then certain additional process or modifications of

the conventional process and plant operation will be necessary. Flash

mixing of coagulant at the head of plant is essential and the water-jet dif-

fusion type is the most effective system. The current flocculation basin is

Figure 2.3 Overhead View of Water Treatment Plant

Basic Conventional Water Treatment Processes 9



a rectangular basin and vertical shaft mechanical flocculators with hy-

drofoil type mixing blades. An earlier design included a horizontal shaft

with paddle type mixing wheel. However, an improved baffled channel

design (helicoidal flow pattern) is currently in use. Common sedimenta-

tion tanks are rectangular horizontal flow type with or without high rate

settler modules such as tube settler or plate settler modules. A mechani-

cal sludge collection system is a part of the sedimentation system. A few

proprietary units use a combination of flocculation and clarification

processes.

The common filtration system consists of gravity filters with granular

media beds. The anthracite and sand dual-media bed has been a standard

filter bed since the 1980s. Surface wash systems for 600 to 1800 depth of bed

depending on the system used, as well as air scouring wash systems that

scour the entire filter bed, with a backwash and filter-to-waste provision

have become common. The clearwell usually provides at least 4 hours of

finish water storage capacity. The clearwell should be baffled to minimize

flow short-circuiting, and it must be covered.

Chemical storage and feed system are an important part of the treat-

ment plant. The sludge handling and disposal is an essential facility of

water treatment plant. These items are discussed later in this chapter. A

few water treatment plants require intermediate pumping. Intermediate

pumping facilities can become expensive when required by hydraulic

analysis. Plant security systems are critical facilities due to the potential

for acts of terrorism.

Basic ground water treatment uses granular media filtration process

followed by chlorination. If the water quality of the source is exception-

ally good, only disinfection by chlorine may be required. However, an oxi-

dation process may be needed when high levels of soluble iron,

manganese, and other substances exist in the source water.

The granular filtration process is always included in the basic treat-

ment process because it is the main barrier to keep suspended matter,

including microorganisms, from passing into the potable water supply.

Over the last forty years, filter design has become either dual-media bed

or coarse media deep bed with or without a thin fine sand layer at the

bottom. The filtration rate for these filters is usually limited to 6 gpm/sf

(15 m/h) by regulatory agencies. However, several water treatment

plants on the West Coast are achieving a flow rate of 8 to13 gpm/sf (20 to

32.5 m/h) with pre-ozonation under variance permits issued by the Cali-

fornia Department of Health Services. Figures 2.3.1a, 2.3.1b, and 2.3.1c

10 WATER TREATMENT PROCESSES



A
lk

al
i

(O
pt

io
na

l)

(O
pt

io
na

l)
PA

C

Po
ly

m
er

C
or

ro
si

on
C

on
tr

ol

C
at

io
ni

c 
Po

ly
m

er

A
lu

m
/F

er
ri

c

Gravel Bed
Filtration

Granular Bed
Filtration

C × t
Tank

ClearwellFlash Mix

(O
pt

io
na

l)
N

H
3

Holding TankClarifier

Thickener
Sludge

Wash Waste

Fi
lte

r 
to

 W
as

te

Po
ly

m
er

C
l 2

C
l 2

Figure 2.3.1a Two-Stage Filtration Process

Po
ly

m
er

C
or

ro
si

on
C

on
tr

ol

C
at

io
ni

c 
Po

ly
m

er

A
lu

m
/F

er
ri

c

FlocculationFlash Mix Granular Bed
Filtration

C × t
Tank

Clearwell

C
l 2 N
H

3 
(O

pt
io

na
l)

Holding Tank

Thickener

Clarifier

Po
ly

m
er

Sludge

Filter to Waste

W
as

h 
w

as
te

C
l 2

 o
r 

PA
C

  (
O

pt
io

na
l)

O
pt

io
na

l

Figure 2.3.1b Direct Filtration Process

Basic Conventional Water Treatment Processes 11



show three diagrams of a basic conventional treatment processes with

slightly different chemical application systems.

2.4 ADVANCED WATER TREATMENT PROCESSES

As described earlier the EPA has promulgated the Surface Water Treat-

ment Rule (1989) and the Interim Enhanced Surface Water Treatment

Rule (1998) in order to provide not only safe but also the best quality

drinking water for the public. The major elements of these rules include

removal of total organic carbon (TOC) from raw water to certain targeted

levels in order to control the disinfection byproducts (DBPs) and inactiva-

tion or removal of Cryptosporidium oocysts, which regular chlorination

cannot achieve. There are many other Maximum Contaminant Levels

(MCL) for drinking water quality standards for inorganic and organic

chemicals, microbiological contaminants, disinfectants, radionuclides,

turbidity, and other conditions.

Since the basic conventional water treatment processes cannot achieve

these requirements unless the source of water is exceptionally good, sev-

eral new treatment process technologies have been developed and imple-

mented in recent years.

A
lk

al
i

C
l 2

 o
rP

A
C

  (
O

pt
io

na
l)

Po
ly

m
er

  (
N

ot
 f

or
 R

ap
id

 S
an

d 
Fi

lte
r)

C
or

ro
si

on
C

on
tr

ol

C
at

io
ni

c 
Po

ly
m

er

A
lu

m
/F

er
ri

c

K
M

nO
4

FlocculationFlash Mix Granular Bed
Filtration

C × t
Tank

Clearwell

C
l 2 N
H

3 
 (

O
pt

io
na

l)

Holding Tank

Thickener

Clarifier

O
pt

io
na

l

W
as

te

W
as

h

C
l 2

A
ni

on
ic

 P
ol

ym
er

Sedimentation

Fl
uo

ri
de

Sludge

Recycle

(Micro Filter as Alt.)

Filter to Waste

Figure 2.3.1c Conventional Treatment Process

12 WATER TREATMENT PROCESSES



Ozonation, granular activated carbon adsorption, high-speed micro-

sand settling process, high-rate dissolved air flotation (DAF) process,

magnetic exchange (MIEX) process, new type of UV disinfection process,

and advanced membrane filtration process (MF, UF, NF, and RO) are

considered as major advanced water treatment processes of in late twen-

tieth century to early twenty-first century. These new treatment proc-

esses are used in conjunction with the basic conventional treatment

process described earlier.

Figures 2.4.1a, 2.4.1b, and 2.4.1c illustrate three examples of advanced

water treatment plants.

L
im

e

Po
ly

m
er

C
at

io
ni

c 
Po

ly
m

er

A
lu

m
/F

er
ri

c

FlocculationFlash Mix
N

aO
H

Filtration
C × t
Tank

Clearwell

N
H

3 
(O

pt
io

na
l)

A
ir

 S
at

ur
at

io
n 

T
an

k

Holding TankClarifier

Sludge

DAF

Filter to Waste

Dewater

W
as

h
W

as
te

O
pt

io
na

l

C
l 2

C
l 2

Figure 2.4.1a Dissolved Air Floatation (DAF) as Pretreatment Process

L
im

e

Po
ly

m
er

Po
ly

m
er

 (
O

pt
io

n)

Solids
Contact
Clarifier

Flash Mix

C
or

ro
si

on
In

hi
bi

to
r

Filtration Clearwell

C
l 2 N
H

3 
(O

pt
io

na
l)

C
O

2 
G

as

Holding Tank

Clarifier

Sludge

CO2 Contact
Tank 

Filter to Waste

Dewater

So
da

 A
sh

Fe
rr

ou
s 

Su
lf

at
e

Clarifier

O
pt

io
na

l

W
as

te
W

as
h

Figure 2.4.1b Lime and Soda Ash Water Softening Process

Advanced Water Treatment Processes 13



These advanced treatment processes are also being incorporated into

wastewater treatment design as advanced treatment processes for water

reuse purposes. Desalination and water reuse are growing water treat-

ment technologies because of a growing shortage or contamination of raw

water in many regions of the world. The as yet unknown consequences

resulting from global warming, whatever the cause, may rapidly increase

the need for water reuse. Figures 2.4.2a, 2.4.2b, and 2.4.2c are examples

of additional, advanced water treatment plant design.

C
or

ro
si

on
C

on
tr

ol

Micro Screen Micro Filter
C × t
Tank

Clearwell

C
l 2 N
H

3 
(O

pt
io

na
l)

Holding Tank Holding Tank or Sewer (Option)Wash
Waste

Chemical
CleaningWaste

Discharge
Tank Truck (Recycle)

Figure 2.4.2a Micro Membrane Filtration Process

L
im

e

Po
ly

m
er

C
l 2

Aeration

C
or

ro
si

on
In

hi
bi

to
r

Filtration Clearwell

C
O

2 
G

as
Holding Tank

Sludge

Contact Tank

Filter to Waste

Dewater

Clarifier

C
l 2

K
M

nO
4

Water Well

W
as

te

W
as

h

O
pt

io
na

l

Figure 2.4.1c Typical Iron and Manganese Removal Process

14 WATER TREATMENT PROCESSES



In the following chapters, preliminary construction costs will be devel-

oped for each of these nine scenarios, with a design plant flow of 10 MGD

and 100 MGD. The data used for the cost curves was collected over many

years from multiple sources.

C
or

ro
si

on
C

on
tr

ol

C
at

io
ni

c 
Po

ly
m

er

A
lu

m
/F

er
ri

c

Flocculation
Flash
Mix

BAF with
GAC Bed

C × t
Tank

Clearwell

N
H

3 
(O

pt
io

na
l)

Holding Tank

Thickener

Clarifier

Po
ly

m
er

Po
ly

m
er

Sludge

Filter to Waste

Wash Waste

C
l 2

 o
r 

PA
C

  (
O

pt
io

na
l)

Ozonation

H
2O

2 
 (

O
pt

io
na

l)

O
3

O
pt

io
na

l U
V

 (
O

pt
io

na
l)

C
l 2

Figure 2.4.2b Direct Filtration Process with Pre-Ozonation

A
lk

al
i

C
or

ro
si

on
C

on
tr

ol

A
lu

m
/F

er
ri

c

A
ci

d 
 (

O
pt

io
na

l)

FlocculationFlash
Mix

BAF with
GAC Bed

C × t
Tank

Clearwell

N
H

3
(O

pt
io

na
l)

Holding Tank

Thickener

Clarifier

Po
ly

m
er

A
ni

on
ic

 P
ol

ym
er

Clarifier

Fl
uo

ri
de

Sludge

Recycle

(Micro Filter as Alt.)

Filter to Waste

A
ni

on
ic

 P
ol

ym
er

Pre-Ozone

C
at

io
ni

c 
Po

ly
m

er

Pre-Filter
Ozonation

W
as

h
W

as
te

O
pt

io
na

l

H
2O

2 H
2O

2
(O

pt
io

na
l)

O
3

H
2O

2 O
3

(O
pt

io
na

l)

H
2O

2
(O

pt
io

na
l)

C
l 2

C
l 2

Figure 2.4.2c Conventional Treatment Process with Ozonation and GAC Filters

Advanced Water Treatment Processes 15



Chapter 3

Solids Handling and Disposal

3.1 SOLIDS HANDLING

Solids handling begins with thickening the collected sludge in order to

increase the solids content from 0.5% produced in the clarifiers to any-

where from 3% to as much as 70% solids. The sludge removal process will

waste less than 0.5% of the plant flow unless the sludge is dewatered and

the liquid returned to the head of the plant. This thickening is aided by

the addition of a polymer to the collected sludge increasing the percent-

age of solids in the sludge liquor. The sludge is then processed either

through gravity thickening or by mechanical thickening, increasing the

percentage of solids. The minimum percentage of solids allowed at most

disposal sites is dictated by a combination of federal and local regulations.

3.2 SLUDGE THICKENING

There are several means to handle this task, including sludge lagoons,

gravity thickening tanks, and dissolved air flotation tanks. Each process

will produce a different percentage of solids and have different construc-

tion and operations costs. The construction costs of these processes are

among those detailed in Chapter 5 of this manual.

It may be possible to transfer the cost of solids handling simply by add-

ing the sludge to the local sewer connection. The local sewage disposal

utility can provide the fee structure to be used along with a meter at-

tached to the sewer lateral that will keep track of the discharge. For a

small water treatment plant this transfer fee will usually be lower than

the capital investment and O&M costs of a solids facility. Some existing

17

Cost Estimating Manual for Water Treatment Facilities   William McGivney  and  Susumu Kawamura
Copyright ©  2008 John Wiley & Sons, Inc. ISBN: 978-0-471-72997-6



water treatment plants utility use existing sludge lagoons where the

liquid seeps into the ground leaving the solids at the surface. Lagoons

are by far the cheapest from both a construction and operating cost. If

there is sufficient land available and this type of system is permitted, it is

a very cost-effective solution.

To avoid compromising the ground water aquifers the filtrate must be

captured and not allowed to seep into the ground. Sand drying beds are

designed with liners, drains, and sumps to catch the filtrate. They also

provide a higher percentage of solids and allow the capture of the filtrate

to be disposed of in the sewer.

Gravity thickeners and dissolved air flotation tank construction costs

are necessary when land is scarce, particularly when an existing plant is

going through phased expansion. These processes are commonly used as

the first stage of solids handling at water treatment plants.

3.3 SLUDGE DEWATERING AND DRYING

Once the solids pass through a thickening process they are further proc-

essed to remove additional water and increase the percentage of solids by

volume. With the exception of sand drying beds all other drying methods

require mechanical means and significant investment. Mechanical equip-

ment for dewatering and drying include; solid-bowl centrifuges, belt-filter

presses, recessed plate filter presses, vacuum filters, rotary sludge dryer,

and incinerator. Centrifuges and filter presses are commonly used and

are among the processes identified in Chapter 5. Vacuum filters and ro-

tary sludge dryers with incinerators are not addressed here.

18 SOLIDS HANDLING AND DISPOSAL



Chapter 4

Construction Cost Estimating at Predesign

4.1 CONSTRUCTION COST ESTIMATING

A basic element of the design process is facilities construction cost esti-

mating. Establishing a reasonable construction budget during the pre-

design work will add direction and integrity to the design process. The

predesign will typically consider multiple process alternatives. Each type

of process will have a different construction cost. The owner must take

into account interest rates, administrative/legal costs, design engineer-

ing costs, land use, and local political considerations. Invariably the issue

of design engineering and engineering support during construction will

be carefully reviewed and negotiated in part on the integrity of the pre-

design process. Each of the process alternatives will also have unique op-

eration and maintenance costs dependent on the requirement for labor,

energy, chemical and other consumables.

Since design development is a dynamic process, it is very important

that the estimated cost of the project be periodically checked against the

capital budget. Therefore, a series of cost estimates are prepared and

compared to the previous ones. These estimates should be as detailed as

possible, based upon the increasing level of information available. It is

recommended that written guidelines for each of type of construction cost

be developed. An initial set of guidelines is offered below.

The Association for the Advancement of Cost Engineering, (AACEi)

has established a comprehensive set of standards and guidelines for this

purpose. It is imperative that the entire design team, and all project

stakeholders, be kept fully informed, and be held responsible for their

participation in the establishment of budgets for design, and ultimately

19

Cost Estimating Manual for Water Treatment Facilities   William McGivney  and  Susumu Kawamura
Copyright ©  2008 John Wiley & Sons, Inc. ISBN: 978-0-471-72997-6



for the final construction cost of every project. A project-centered ap-

proach coupled with an effective, open channel of communication will

prevent unfortunate surprises to escalating or uncontrolled costs. It will

further help ensure a professional engineering environment, directed at

problem solving, rather than one deteriorating into reactionary, or adver-

sarial, relationships between members of the design team.

More specifically, these guidelines establish the criteria, format, us-

age, accuracy, and limitations of the various types of construction cost

estimates. To accomplish this task it is necessary to implement the fol-

lowing criteria:

� Define the type of cost estimates and a detailed narrative called

the Basis of Estimate to be prepared during the various phases of